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{745 8. Company information
ERilp T BEra R BHL PR AR Tiade Energy Technology (Zhuhai) Co., Ltd.
Ry Wl B X = BUE LB 9 5 14) /5 #1 Building, No.9 The 7th Dingwan Road,
Consignor Sanzao Town, Jinwan District, Zhuhai, China
0756-8287186 zhengju@blbattery.com www.blbattery.com
Bty B i e FHE A TR A7 Jiade Energy Technology (Zhuhai) Co., Ltd.
U, it i B IX = R -L8E 9 5 14153 #1 Building, No.9 The 7¢h Dingwan Road,
Manufacturer Sanzao Town, Jinwan District, Zhuhai, China
0756-8287186 zhengju@pblbattery.com www.blbattery.com
HM UL REVERIRATT M5 A s UL-COIC Company Limited Guangzhou
Branch
R B oy IR TN 2 8 i A B HE 1012012301401 Rm101, 201, 301,
Test lab 401, Block B, Electronic Building, No. 8 Nanyun Er Road Huangpu District, Guangzhou
China
020-32131000 Robert.Cen@ul.com China.ul.com
Bt {5 8 Battery information
7 r—— S N
Name N ijﬁ' il Brand N /
= JE Gt A :
Type - Q0 Original tested type /
PRRELEE(V) 3.91 A/t it 4850mAh/18.97Wh
Nominal voltage i B ] Capacity/energy ‘ T .
- 72, FEL B 5 P oI
#ﬁﬁ Rechargeable Li-ion single cell Eﬁ. = Sl(g) f
Description battss Li content
: W, OO
n "N -
bﬁ;ﬁ;(kg) 0.0640 AL Silvery and black J
ass Appearance . . <
aluminum-plastics sh PN
MiA{5 2 Test information
Rk &Y , TR AR 4 1 3 7
. Eiﬂi RS 4790956903-1 MR E H ] 2023-09-07
Original test report No. Date of test report
MR AE BRATTE GABRIBSHE T MY 45 38.3 4% UNITED ST/SG/AC.10/11/Rev.7& Am
Test standard NATIONS Manual of Tests and Criteria 38.3 end.1
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Altitude simulation
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I
it Passed Thermal test

& Passed

T.3 R 5) i, A T.4 ] =
Vibration A Passed Shock k% Passed
T.5 ShE0 50 0% a T6 5L N
External short circuit e Passed Crush &% Passed
T.7 L7 N T.8 B N
Overcharge A Passed Forced discharge A Passed
38.3.3 () / 38.3.3 () /
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TS B8 P L5 APACITY: @5 A e py ANt
RAEERTYPICA APACITY S000mAN * 9 &6 An _,L.'__'_,"I.._'.' g -

MBCHE A BBt 1] CRRIGARt i1 -1 ST/SG/AC.10/11/Rev.7& Amend. 138.3 hRift %
3K o The tested samples meet the requirements of test items of the UNITED NATIONS

#i
Comslvsion Manual of Tests and CriteriaST/SG/AC.10/11/Rev.7&Amend.1 38.3
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A5 T2 Vice chief engineer
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